m FREERIDE E-XC 2022 <2022><EU><F3001V1>

ENGINE CASE
16192
OHNE Sa.oum
WITHOUT ILLUSTRATION
520mm
250mm
Pos Part Number Description Additional Text Quantity
0 50335030001 PVC-HOSE 6X9 1.00
1 70045062200 ENGINE COVER 1.00
2 0025050166 HH collar screw M5x16 TX30 15.00
3 70045099000 DECAL ENGINE COVER 1.00
4 0025060206 HH collar screw M6x20 TX30 2.00
6 70003096000 CHAIN SPROCKET GUARD 1.00
7 70045001200 ROTOR COVER OUTER 1.00
8 70035158000 WATER PUMP SUPPORT 1.00
9 58030021100 oildrain plug with magnet 1.00
10 58038022000 CU-seal ring DIN7603-12X18X1.5 1.00
1" 0025060126 HH collar screw M6x12 TX30 2.00
12 0603061001 CU-SEAL RING DIN7603-6X10X1 2.00




13 0025060166S HH collar screw M6x16 TX30 SL 4.00
14 70045058000 BUSHING 2.00
15 59007439000 CLAMP RSGU 18/15 03 1.00
16 45001070000 BRAKE CABLE CLAMP RSGU 9/12 4.00
17 70045002100 SEAL HV-PLUG 1.00
18 70029001005 HV-PLUG COVER CAP 1.00
19 70045012200 GEAR BOX COVER 1.00
20 49030090000 DOWEL 9,8 X7 X 10 FS-E 2.00
21 0025050166 HH collar screw M5x16 TX30 1.00
22 70045084000 BLEEDER VALVE M12X1,5 1.00
23 70045005000 CABLE COVER 1.00
24 69008021060 special screw M5x17 2.00
25 0908100000 PLUG DIN0908-M10X1 A2 1.00
26 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4 3.00
ADVENTURE
27 54313025000 HOLLOW SCREW M10 X 1 1.00
28 49138493000 RING COMPONENT 10/6MM 1.00
29 0025050256 HH COLLAR SCREW M5X25 ISA30 7.00
30 0025050206 HH collar screw M5x20 TX30 1.00
31 47003013000 ENGINE BRACKET SCREW 85 SX 1.00




